United States Municipal Environmental Research September 1980
Environmental Protection Laboratory
Agency Cincinnati OH 45268

Research and Deveiopment

SEPA International Seminar on
Control of Nutrients in
Municipal Wastewater

Effluents
O00R80016

Proceedings
Volume |: Phosphorus

Hotel del Coronado i
(San Diego) Coronado, California92118 ‘\\
September 9, 10, and 11, 1980







CONTROL OF NUTRIENTS
IN MUNICIPAL WASTEWATER EFFLUENTS

VOLUME I: PHOSPHORUS

Proceedings of an International Seminar

San Diego, California
September 9-11, 1980

Seminar Convener:

E. F. Barth
Wastewater Research Division
Municipal Environmental Research Laboratory

Speakers:

Dr.
Dr.
Mr.

. W. Schmidtke, Burlington, Canada
[...]
necessary to make basin-wide cost projections for various munici-

pal phosphorus management programs.

In order to address the questions posed in the above discussion,
this study contained the following three-phase approach:

-+ A survey was made of all municipal treatment plants in
the lower Great Lakes basins with effluent flows
greater than 1 MGD. The purpose of the survey was to
evaluate the phosphorus treatment approaches and plant
performance and to confirm municipal phosphorus loads.

. A detailed field operation monitoring program was
conducted at four treatment plants practicing phos-
phorus removal processes representative of lower Great
Lakes basin plants. The performance of these plants
was evaluated in terms of removal of various phosphorus
fractions and the overall effluent quality as a
function of the phosphorus removal process employed.

- A detailed analysis of costs incurred at the four
selected treatment plants was made for the existing
level of treatment. With these data as a base,
estimates were made for costs associated with
phosphorus removal.

SURVEY METHODS

In order to meet the objectives of the project, it was felt that
several important pieces of information had to be gathered on
every treatment plant in the Lake Erie and Lake Ontario basins
with a discharge flow greater than 1 MGD. It was, therefore,
determined that the following information be obtained for the
plants in question:

Identification of the location of treatment plant in

terms of lake basin, regulatory unit, county, city and
receiving water body.

41



- Identification of type of treatment plant (eg.
conventional activated sludge, extended aeration,
trickling filter, primary treatment only, etc.)

+ Identification of method of phosphorus removal,
including point of chemical additions and any tertiary
processes associated with P removal (such as filtration,
sedimentation, etc.).

+ Identification of annual average daily flow and design
flow as well as total P concentrations in the raw
sewage and plant effluent.

It was determined that there are 229 municipal treatment plants
in the lower Great Lakes basins with a discharge greater than 1
MGD (3785 m3/d). The above information was obtained for these
plants primarily from a questionnaire, which elicited a 66 per-
cent response. Although not all of the above information was
obtained from every plant, a flow and effluent phosphorus
concentration has been assigned to each of the 229 plants,

either from the questionnaire data or from an independent IJC

survey (IJC, 1979).

TREATMENT PLANT MONITORING PROCEDURES

Four different treatment plants were intensively monitored
during the field study phase of this project, which was
performed during July and August, 1979. Each of the four treat-
ment plants was visited for a two-week period, during which time
12 to 15 eight-hour composite samples (24 hour composites at the
Frank Van Lare plant) were collected from three key locations
within each plant. The sampling points for each plant were
selected in an effort to isolate the effect of the phosphorus

removal procedure. Presented in Table 1 is a listing of the

sampling locations which were used at each plant.

42



TABLE 1.

SAMPLING LOCATIONS WITHIN MONITORED TREATMENT PLANTS

Plant Name

Sampling Location Name

Location Characteristics

Gates-Chili-0gden

Frank Van Lare

Big Sister Creek

Ely

Raw Influent

Primary Effluent

Secondary Effluent

Raw Influent

Atlum Effluent

Biological Effluent

Raw Influent

Secondary Effluent

Filtered Effluent

Raw Effluent

Secondary Effluent

Filtered Effluent

Sample taken from aerated grit
chamber

Sample taken from weir of
primary clarifier

Sample taken from weir of
final clarifier

Sample taken from aerated grit
chamber

Sample taken from weir of
primary clarifier after alum
treatment

Sample taken from weir of
final clarifier

Sample taken from post-
screening wet well

Sample taken from weir of
secondary clarifier
Sample taken from sand
filter effluent channel

Sample taken from aerated grit
chamber

Sample taken from weir of
secondary clarifier

Sample taken from dual media
filter effluent channel

43



A flow chart of the analyses performed on the composite samples
is presented in Figure 1. Each composite sample was analyzed
on-site for chemical oxygen demand (COD), suspended solids (SS),
pH, alkalinity, soluble reactive phosphorus (SRP), total phos-
phorus (TP), total particulate phosphorus (TPP), and "available
phosphorus" (AP) as defined by NaOH extraction. Less frequently,
on-site analyses were performed to determine total Kijeldahl
nitrogen (TKN), nitrate and nitrite nitrogen (NOX), and five-day
biochemical oxygen demand (BODS). Phosphorus precipitation
cations (Al3+ and Fe3+) were measured off-site on sub-samples
taken in connection with the less frequent series of on-site

analyses.

For the most part the analytical methods used in this study were

according to Standard Methods (APHA, 1975) and/or recommended by

EPA (1976). Additionally, the determination of the total NaOH-
extractable fraction of particulate phosphorus was made by an
extraction method similar to that of Sagher, et al. (1975).
Inasmuch as the particulates of interest in this investigation
were from municipal wastewaters and, thus, contained relatively
labile organic phosphorus, it was decided to measure the total
phosphorus in the extracts (rather than inorganic P only) for
comparison with bioassay tests of particulate phosphorus bio-

availability to algae.

As a verification of the chemical analysis of phosphorus avail-

ability in the wastewaters, a bioassay of algal-available

soluble and particulate phosphorus was conducted on selected

44



4 jo Absspoig

s9|dweg 433eM33SEM UO 3JAOM [BOL3A|euy jO weuberg moL4 °f aunbi4

d
mm_a&mwm__m M_%Nv

v * a4

XON «

94D 4

pJD2sIQg

anpisay

YAIETINN

Iv ¢ o

aosg

A

NML

(tupjd sad
sajdwosqgns 9-¢)

saskjpuy

Kouanbauy

MO

ddli

1 dS1L
dV |«

> dYS

SS

/ co:o::um
dit juoid Jad

s3|dwosqgns 2| ~)
aod SasA|buy
Ayun oy y Aouanbaig
Hd YybiH

IN3N1443 YNNI

wz_ows_mﬁz_
N3N \séw

— — —r E— r— ———— ——— —

31dNVS 3LSOdWNOD ¥NOH 8

45



samples from each plant (see Figure 1l). While it is generally
accepted that only a bioassay can be used to measure truly
available phosphorus, the details of the experimental pro-
cedures vary widely (DePinto, 1978a). We have selected an
approach which employs a direct measurement of phosphorus taken
up by a test algal species, thus overcoming the problems
associated with indirect estimates relating algal growth to
phosphorus uptake. Furthermore, our approach provides for the
separation of the assay algae from the particulate material in
the plant effluent, which is a prerequisite for direct measure-

ment of algal phosphorus.

Given the above considerations it was determined a dual culture
approach similar to that currently being used in our laboratory
(DePinto, 1978b) would circumvent many of the problems
associated with bioassay determination of available phosphorus
from particulates. The apparatus employed (hereafter referred
to as a Dual Culture Diffusion Apparatus - DCDA) allows a
suspension of particulate matter from a wastewater sample to be
placed in one culture vessel (regeneration vessel) and the
placement of a unialgal assay culture (with a known P content)
in a separate assay vessel. The two vessels would be clamped
together but the contents would be separated by a 0.4 um
membrane filter. This set-up permits repeated, routine sampling
of the algae in the assay vessel without disturbing the
particle-water system in the regeneration vessel. The membrane

between the two vessels would prevent cross-contamination of



particulates but would allow cross-diffusion of soluble material
(including P released from the particle-water suspension). Any
available phosphorus released by the material in the regener-
ation vessel will have a tendency to diffuse across the membrane
to the assay vessel where it will be rapidly immobilized by the
P-starved algae. By periodically sampling the phosphorus

content of the assay vessel and performing a mass balance on the
system one can determine the extent to which phosphorus is being
released by the particulates. Details of DCDA operation and data

analysis can be found in McKosky (1978).

In addition to the above analysis on the suspended solids in a
sample, a bioassay of algal available P was performed on the
soluble fraction. To bioassay the fraction of total soluble
(less than 0.45 um) phosphorus in these samples that is
available for algal uptake, a simple sequential batch uptake
experiment was performed. A filtered wastewater sample was
inoculated with algae of a known phosphorus content and subse-
quently harvested after a 3-5 day growth period to measure the
phosphorus taken up by the algae. This procedure was repeated
until no further uptake occurred. The cumulative algal-uptake
of phosphorus represented that portion of the total soluble

phosphorus that was bioavailable.

WASTEWATER TREATMENT PLANT DESCRIPTIONS

Given below are general descriptions of the treatment methods

employed at the four wastewater plants which were studied

47



intensively on-site during this investigation. Included in the
descriptions are the approaches used for preliminary, primary,
secondary, and tertiary wastewater treatment, and sludge treat-

ment and disposal.

GATES-CHILI-OGDEN

At the Gates-Chili-Ogden facility, a 20 MGD plant located near
Rochester, NY, raw municipal wastewater was given preliminary
and primary treatment prior to biological treatment by a con-
ventional activated sludge process. To remove phosphorus, alum
was added in liquid form to the effluent of the aeration basin,
upstream from the final clarifiers as illustrated in the process
schematic (Figure 2). The secondary sludge, which consisted of
biological and aluminum-phosphorus solids, was partially
recycled to the aeration basin and partially wasted. By recy-
cling alum with the return activated sludge, the contact period
between alum and phosphorus in the wastewater was increased,
which would permit kinetically-limited precipitation reactions
to approach equilibrium more closely than could occur without
alum recycle. Waste secondary sludge was conditioned for
flotation thickening with a polymer and combined after thicken-
ing with primary sludge. The combined sludges were dewatered by

vacuum filtration and incinerated or composted on-site.

FRANK VAN LARE
The Frank Van Lare wastewater treatment plant is located in

Rochester, NY. It has an average daily flow of approximately

100 MGD. During the monitoring studies, treatment consisted of

48



qued uapbp-1{Ly)-S33IRY 40} DLIRWAYIS SS8J044 “Z a4unbiLyg

UOI}DJIBUIDY|

ysy ~—t

§UsN}}3 |DUI{ ~—— UOI4DUIOIYD

|DACWRY U9
pub
S$}oDY Jbg

sayy14 [ Fowklod abpnjs
oo [ AlDwilyg
MO|HapuUN JauayoIyl
buiuayoiy N
Uo1DI0Id ™ JawA|od
abpnig
AlopuodaS | ebpnig pajoAaloy uIniay
34SOM
CIRLSEN
3 buiiues uolD oY Buijnes
jouid q . Asownd <
wn|y
pinbin

JILVIN3HOS SS3308d-029

MDY

49



two main streams, as shown in the process schematic (Figure 3).
Raw wastewater received preliminary screening and degritting and
was then split for primary sedimentation and further treatment.
To 20 percent of the total flow, liquid alum and a polymer were
added just upstream from the primary clarifiers to enhance phos-
phorus removal during primary sedimentation. The remainder of
the flow was given primary treatment, without alum addition, and
biological treatment by conventional activated sludge. The
clarified secondary effluent and alum-treated primary effluent
were combined for chlorination prior to discharge. The primary
sludges from both treatment streams were combined with wasted
biological sludge for treatment by gravity thickening, wvacuum

filtration, and incineration.

BIG SISTER CREEK

The Big Sister Creek wastewater treatment plant, a 3.1 MDG plant
located near Angola, NY, was upgraded in 1978 from a primary
treatment facility to a tertiary treatment system. As shown in
the process schematic for the Big Sister Creek plant (Figure 4),
screened and degritted raw wastewater was sent without primary
sedimentation to an aeration basin for biological treatment by
an extended aeration activated sludge process. Effluent from
the aeration basin is clarified by sedimentation and 70 percent
of this flow was dosed with ferric chloride and a polymer for
phosphorus removal in a solids contact clarifier. Effluent from
the solids contact clarifier was applied to a sand filter, after

which the filtrate was chlorinated for discharge. A portion of

50



natly

que|ld 24P UBA JUPA4 404 DLIPWBYDS SSI0.4

uan _ 33

(uondo)

?}IS 410
BuijnoH

jouid

UOHDULIOIYD

uoljDIBUIoU|

*€ aunbL

syup| AbQg
obpnig

SJausyoylL
abpn|g

uoobo 0} ysy

MOJIIBAQ 11aM

uo1}DJdYy

\
9DpN|S "RV 43y

Apwiid

FEVERRITIN uinisy

‘bpig
bud [ ™oy
us942g

uinjay

Bui|}ies e p 3}SDM SS800.d
AIDWiLg JawAhjod

winjy

OILVW3HOS SS3004d-34V7 NVA

51



[113PUDT} —e—]

{out4

ﬁ

Uo1DJEDRY
UoLDUIIOYD)

%9949 U93SLS BLg 404 DL3RWAYIS SSBJ044 '§ d4nblLy
peg pubs
J3ys8b1Qg
abnyiuyuag
uBYOIY
uoibiol4
) /
A
ETRLREN
ETRLSE)Y| shop Oz~28
SEIINE 1 . uol}DIdY
puDS l® # Lo_u___%_Hw papuaix3

JaluUD)  €nay
PDUOY spljog JawAjod

OUVW3HOS SS3004d -V109NV

49
pajpiay

52



the iron-phosphorus sludge from the solids contact clarifier was
recycled back to the clarifier influent. The sludge recycle
provides an increased contact period between iron and wastewater
phosphorus, which permits a closer approach to precipitation
equilibrium, than would occur in the absence of solids recycle.
Both secondary and iron-phosphorus sludges were thickened by
flotation and combined for storage in an aerobic digester.
Centrifugation and sand bed drying were employed for sludge de-
watering. Dewatered sludge was trucked to an adjacent land fill

for disposal.

ELY

As illustrated in the process schematic for the Ely, MN waste-
water treatment plant (Figure 5), screened and degritted raw
wastewater was given primary settling before biological treat-
ment, which consisted of a single-stage trickling filter.
Liquid alum and a polymer were added to the trickling filter
effluent to enhance phosphorus removal during secondary
clarification. All biological solids and alum-phosphate sludge
which collected in the final clarifiers were recycled to the
influent of the primary sedimentation tanks, which served to
increase the time of contact between the alum, wastewater solids,
and phosphorus. The secondary effluent was chlorinated, held
briefly in non-functional solids contact tanks, and passed
through a dual media filter prior to discharge from the plant.
Sludge from the primary clarifier was thickened by gravity and

conditioned with lime prior to vacuum filtration. A landfill

53



jue|d A13 404 DL3eWSYIS SS3J0U44 G 3dnbld4

54

Buiuor}ipuo BEIEN Y]
[HPUDT ) ~— m%mﬁ_w -~ E:L%wm,\u_/ ) .r%E_w_ < >u>.&% {uojpuiadng
SENENEIEN
fueni 3 joui 4
abpn|S AiDpuodag
JawAhjod _\

Dipo SHUDJ. b ) SN buiyile ‘woy 4
PO . Gov“coo 219 utiies _ iy ) FIVEIS mvcw ‘
[onQ = sp1j0g +~—AIDPU0D3S q Butyyor Asowig usaJg Jog

A

wnjy

ysomyopg 18414

OILVW3HOS SS3208d-AT3



was used for disposal of the vacuum filter cake.

SURVEY RESULTS

The distribution of municipal treatment plants in the lower
Great Lakes basins by state and Canadian province is presented
in Table 2. Note that for the Lake Ontario basin the distribu-
tion of plants is relatively equal between U.S. and Canada;
however, 77 percent of the Lake Erie basin plants are located in

the U.S. These 229 plants range in annual phosphorus discharge

from 0.6 to 2000 metric tons/yr, with effluent total phosphorus

concentrations ranging from 0.3 to 17.5 mgP/L.

e

PHOSPHORUS REMOVAL APPROACHES

Based on the results of the questionnaire, an estimate of the
relative distribution of treatment approaches for phosphorus
removal at wastewater plants in the lower Great Lakes vicinity
can be made. Of the 154 plants responding to the questionnaire,
104 indicated that phosphorus removal was being practiced while
30 were not practicing phosphorus removal. An additional 20
plants were eliminated from those who responded since they were
later determined to be located outside the lower lakes basins or
abandoned. Thus, from the questionnaire responses approximately
80 percent of the plants in the survey practiced phosphorus

removal.

A summary of the major chemicals used for phosphorus removal and
their point of addition in the treatment process (i.e. primary,

secondary or tertiary) is shown in Table 3. Of the 104 plants



TABLE 2. NUMBER OF PLANTS IN SURVEY

Lake Ontario

New York 48 u.s. 48
Ontario 43 Canada 43
91
Lake Erie
New York 10 u.s. 106
Pennsylvania 1 Canada 32
Indiana 3
Michigan 23
Ohio 69
Ontario 32
138

Totals: U.S. 154
Canada 7

5
229

56



practicing phosphorus removal, 53 used an iron salt (one more
than shown in Table 6 as one respondent listed iron but did not
specify where), 49 used an aluminum salt, and only two used
lime. One plant used both iron and alum. The frequency of use
of the precipitation cations (aluminum or iron) is compared by
country in Table 4. 1In comparison, Fe or Al are used with about
the same frequency. Lime is now seldom used, based on our

survey.

In regard to the point in the treatment scheme where the majority
of phosphorus removal takes place, the data are summarized in
Table 5. At this point in time a relatively small percentage of
the plants are actually using a tertiary process to accomplish
phosphorus removal. A summary of the data suggests that
approaches for phosphorus removal include aluminum addition to
the secondary process, iron addition to primary, and iron addi-
tion to the secondary process, in order of decreasing frequency

of use.

PHOSPHORUS REMOVAL ACCOMPLISHMENTS

In spite of the fact that very few truly tertiary processes are
employed in the lower lakes area, those plants practicing phos-
phorus removal appear to be consistently achieving a 1.0 mgP/L
effluent total phosphorus goal. A frequency distribution,
developed for 30-day average effluent phosphorus concentrations,
is presented in Figure 6. Note that more plants (112) are
achieving a 1.0 mgP/L standard than the number which indicated

that they were practicing phosphorus removal (104). Of the

57



TABLE 3., TREATMENT APPROACHES BY CHEMICAL

(PRECIPITATION CATION) AND LOCATION

Number of Plants

U.s. Canada Total
Al Fe Total Al Fe Total Al Fe Total
Primary 1 16 17 2 20 22 3 36 39
Secondary 26 6 32 17 8 25 43 14 57
Tertiary 2 2 4 1 0 1 3 2 5
Total 29 24 53 20 28 48 49 B2 101
TABLE 4. FREQUENCY OF PRECIPITATION CATION USAGE
Percent
Metal u.s. Canada Total
Al 54 41 48
Fe 44 57 50
Lime 2 2 2
TABLE 5. SUMMARY OF LOCATION OF PHOSPHORUS REMOVAL TREATMENT
IN THE TREATMENT PLANT PROCESS
Process Percent
Location u.s. Canada Total
Primary 32 46 39
Secondary 60 52 56
Tertiary 8 2 5

58



SUOL7042UddU0) snaoydsoyd juaniiiy 40 weuab0StH 9 [4nbL4

(d Ipto} sD 1/6w) NOILVHINIONOD SNHOHASOHd IN3NT443

09«

Gg
»-06G

0S¢
»-Cb

Sy

ot

Y-0Ov »-G¢

ge
2>-0¢

o¢e
2-G¢

G¢
2-0¢

07¢
-Gl

Sl
2-01

Ol
=G0

S0
-0

SN

SN

DJ

sn

sn

o[l
a‘\

sn

sn

SN

un)

19]0)8)]

sn

ThR)

sn

uon)

SN

SN

unj)

T1e%)

SINV1d IN3W1V3HL 40 Y38ANN

59



plants for which effluent P data were available, 9 percent have
an effluent total phosphorus concentration < 0.5 mgP/L and 52
percent are discharging < 1.0 mgP/L. These accomplishments are

summarized by plant size and basin in Table 6.

Whether required or not, there are 19 plants in the basins
currently meeting a 0.5 mgP/L standard., We received a
questionnaire response, and therefore have treatment approach

information, on 14 of these 19 plants. It is especially

interesting to note that only 2 of the 14 plants are currently
employing any tertiary treatment processes. Seven of the plants
use FeCl_ (some also use a polymer) or pickle liquor at some

3
point in the treatment process; three of the plants use alum; and
[...]

SLUDGE PRODUCTION AT THE FOUR
MONITORED TREATMENT PLANTS

Total Sludge
1bs/106 gallons

P Sludge
1bs/106 gallons

GCO
Ely
Big Sister Creek

Frank Van Lare

1387
3415

990
1529

120

82
116
252

87



primary and secondary sludges generated at wastewater treatment
plants. The costs shown in Table 11 for sludge disposal were

calculated from stoichiometric relationships and then assigning
that fraction of the unit cost to the phosphorus sludge. There-

fore, they are probably on the liberal side.

CONCLUSION

The survey and field studies of phosphorus removal performance
at municipal wastewater treatment plants in the lower Great
Lakes basins were quite useful in revealing the current trends
in full-scale phosphorus removal practice and the keys to
successful phosphorus removal. Our survey showed that the basic
approach most frequently employed to comply with present phos-
phorus effluent restrictions amounted to the addition of iron or
aluminum to the wastewater at some point in a conventional
secondary treatment system. Furthermore, both the survey and
the field studies indicated that average final effluent total
phosphorus concentrations of less than 1.0 mgP/L could be

reliably attained without resorting to filtration.

Based on the field studies, achieving a low concentration and
less available phosphorus effluent via chemical treatment could
best be accomplished by’ converting as much of the wastewater
phosphorus to a particulate form, followed by conservative design
and operation of clarification facilities. 1In the four plants
studied, phosphorus removal problems were the result of over-
loaded settling tanks. On the other hand, the G-C-0O plant total

phosphorus effluent averaged 0.75 mgP/L while operating the final

88



clarifier at overflow rates of 300-450 gpd/ftz, conservative
operation compared to the design rate of 650 gpd/ftz. At Big
Sister Creek, a tertiary plant, an effluent level of 0.5 mgP/L
was consistently met by operating the solids contact clarifier
for the iron + polymer treated secondary effluent at overflow
rates ranging from 380-550 gpd/ftz. The filtration step,
although reducing the average particulate P solids contact
clarifier effluent from 0.19 mgP/L to 0.06 mgP/L in the sand
filter effluent, proved to be unnecessary for achieving a 0.5

mgP/L standard.

Consequently, in planning and designing for phosphorus removal
at municipal facilities careful evaluation of less costly,
alternative treatment approaches should be performed before
resorting to a more expensive filtration process. Furthermore,
more full-scale studies should be undertaken to optimize
chemical addition at some point in a conventional secondary
treatment system as a phosphorus removal alternative. Optimi-
zation of such operational parameters as point of chemical
addition and dosage, clarifier overflow rates, and solids

retention times should be the focus of these studies.

89



REFERENCES

1.

2.

APHA, Standard Methods. 1975. 1l4th Edition, American
Public Health Association, Washington, D.C.

DePinto, J.V. 1978a. Phosphorus Availability of Aquatic
Sediment Material: A Review. Environmental Engineering
Technical Report. Clarkson College of Technology,
Potsdam, N.Y. 24 pp.

DePinto, J.V. 1978b. Annual Progress Report of EPA Grant
No. R-804937. November 1, 1976 - October 31, 1977.

IJC. 1978. Great Lakes Water Quality Agreement of 1978.

IJC. 1979. Inventory of Major Municipal and Industrial
Point Source Dischargers in the Great Lakes Basin. Great
Lakes Water Quality Board Remedial Programs Subcommittee.

McKosky, F.M. 1978. Laboratory Study of the Kinetics of
Phytoplankton Decomposition and Subsequent Phosphorus
Regeneration. M.S. Thesis. Clarkson College of Technology,
Potsdam, N.Y. 99 pp.

Sagher, A., R.F. Harris, and D.E. Armstrong. 1975.
Availability of sediment phosphorus to microorganisms.
Technical Report WISWRC-75-01. Water Resources Center,
University of Wisconsin, Madison.

USEPA. 1976. Methods for Chemical Analysis of Water and
Wastes. U.S.E.P.A. Office of Technology Transfer,
Cincinnati, Ohio.

90



EXPERIENCES AT GLADSTONE, MICHIGAN
UTILIZING ROTATING BIOLOGICAL CONTACTORS
FOR BOD-5, PHOSPHORUS, AND AMMONIA CONTROL

Willard Morley
Superintendent
Water & Wastewater Treatment
Gladstone, Michigan

INTRODUCTION

In March of 1974, the first federally funded municipal waste-
water treatment plant utilizing Rotating Biological Contactors
(RBC) was placed in operation in Gladstone, Michigan. The plant
was designed by Williams & Works of Grand Rapids, Michigan to
replace an existing primary treatment plant at the same site.
Because, in many respects, this plant was the first of its kind
in the United States, the performance of the system in a mod-
erately severe northern climate has received a relatively high
degree of scrutiny by engineers and manufacturers engaged in the
design of other RBC installations. The design considerations
for this plant, operating data for four years of operation, and
some general observations about RBC installations based on the

Gladstone experience will be presented in this paper.

DESIGN CONSIDERATIONS

Gladstone, Michigan is a predominantly residential community of
about 5,000 people located in the southern part of Michigan's

Upper Peninsula, on the shore of Lake Michigan, approximately 10
miles north of Escanaba. The climate in the area is character-

ized by cool, dry summers and cold, snowy winters. The mean

91



annual temperature is 42°F (5.5°C). Gladstone derives its water
supply from Lake Michigan and wastewater temperatures are

frequently in the mid 40's (°F) during winter months.

The 1.0 mgd (3,785 cu m/day) RBC plant was designed to provide
secondary treatment and phosphorus removal on the site of an
existing primary treatment plant. A system incorporating housed
rotating biological contactors was selected on the basis of
aesthetics, operational advantages, and data from successful
pilot plant testing. The general design parameters are listed

in Table 1.

Table 1

General Design Parameters

Population 10,000

BOD-5 1,670 1b/day (9758 kg/day)
TSS 2,000 1b/day (908 kg/day)
Average Daily Flow 1.0 mgd (3,785 cu m/day)
Peak Flow 2.88 mgd (10,000 cu m/day)

Effluent Quality Limitations:
BOD-5 30 mg/1 (30-day average)
Total Suspended Solids 30 mg/l1 (30-day average)

Total Phosphorus (TP) 20% of influent TP

General pilot plant tests of the RBC process were conducted at
the University of Michigan in Ann Arbor in 1968-1969 under the
supervision of Professor J.A. Borchardt. The pilot plant

consisted of three stages in series, each with fifty, 4-foot

92



(1.22 m) diameter, 0.5-inch (l1.27 cm) thick disks, with 0.75-in,
(1.90 cm) spacings between the disks. The pilot plant was
operated for approximately one year using raw wastewater and
primary effluent from the Ann Arbor municipal treatment plant.
Some results of the pilot plant tests are summarized in Table 2.
In general, this jpilot plant expeerience offered the following
design considerations:
Primary treatment is necessary to prevent accumulations of
debris on RBC shafts and to increase overall BOD-5
removals.
The RBC shafts must be rotated at a speed sufficient to
entrain sloughings and mixed liquor solids. At low speeds,
sdlids accumulations within the RBC tankage caused the
depletion of dissolved oxygen and created odor nuisances.
An average of 80 to 93 percent overall BOD-5 removals were
consistently achieved at hydraulic loadings of 1 to 4 gpd
per sq. ft. and at temperatures ranging from 48° to 63°F.
At similar hydraulic loadings, BOD-~5 reductions through the
RBC process dropped about 1% for each 1°C drop in
wastewater temperature.
A schematic flow diagram of the treatment facility is shown in
Figure 1. The design parameters of the unit processes and
appurtenant equipment are summarized in Table 3. Raw wastewater
is screened and pumped to two grit chambers, then it is
comminuted and settled in a single, rectangular primary
clarifier, salvaged from the old plant. Primary clarifier
effluent is split to two parallel RBC paths, each with three
shafts and six stages. Mixed liquor within the RBC tanks flows
through 2-foot (0.61 m) diameter submerged openings to

subsequent stages. RBC efluent is dosed with liquid alum for

phosphorus precipitation prior to pumping to twin rectangular

93



LANDFILL

@ e

SLUDGE
DRYING
BEDS

A

SECONDARY
CIGESTER

PRIMARY
DIGESTER

INFLUENT

BAR SCREEN

— e — RAW SEWAGE PUMPS

GRIT
10

—_—

LANDFILL J GRIT CHAMBERS

PARSHALL FLUME
COMMINUTOR

PRIMARY CLARIFIER

ROTATING

BIOLOGICAL

I CONTACTORS

e —

-

-3 _~(LIQUID ALUM FEED)
SECONDARY PUMPS

*(POLYMER FEED)

FINAL CLARIFIERS

CHLORINE
CONTACT

TO LAKE MICHIGAN ¢— CHAMBER

Figure 1.

Wastewater Treatment System

Gladstone, Michigan

94



sasayjuaaed Ul pa3ou aie sanfea a2beasay

(8°98) (v°12) (z¢) (6*zg) (11T1) (z9T1) (09) (pdb 00s‘L )
T°v6-2°2L 2v-1T1 G9-ST 00T-LE 86T1-%S Z0Z-%TT 7S-8% 8% 0°2 69/21/71-LT/11

(9°76) (9°8) (s°1T1) (z°6T) (z9) (91T71) (z9) (pdb 0o00‘s )
L°G6-7"98 €T1-9 9T7-8 SZ-1T 86-1 ¥ P¥T-S6 €9~T9 ZL Z€°1 69/12/5-21/5

(9°16) (eT) (6T) (zv) (g8) (9G61) (9g) (pdb 000’0T1)
S*L6-G'¥8 ¥I-L 8Z-71 #G-62 OTT-¥9 PLZ-€0T 6S-€S 9¢ G9°2 69/81/v-€/%

(0°08) (6°1¢) (6€) (69) (00T) (65T) (9g) (pdb 005'T)
G°€8-G°¢€L G¥-8T 96-8T 9.-9€ 6E£T=-6¥ 7€£2-96 6G6~€S vz 0% 69/01/2-12/1
TeAOWSY abeag abeag obeag T334 mey (*do) (so3nuTw) *313°bs/pdb pot1asd 3IsalL

% TTeA=2A0 UMM puz AST .E..n.um .QE@.H COHUCOUOD OC..HUMOA
I931eMm polewTI3sy O1TneapAy
1/bw ‘g-agog -93s®eM

Axeuuing Teaowdy ¢-qOd IURTd IOTTd

Z @T19elL

95



Table 3

Unit Process and Equipment Data

Equipment

Raw Sewage Pumps

Primary Clarifier

RBC Units

RBC Effluent Pumps

Secondary Clarifiers

Chlorine Contact

Primary Digester

Secondary Digester

Tank Truck

Drying Beds

Liquid Alum Storage

Design Data

3¢ 1,400 gpm (88.3 1l/sec), 2
variable speed, 1 constant speed
lag pump

1l rectangular 70,000 gallon (265
cu m) capacity with 1.5 hr.
detention and 895 gpd/sq ft
(36.5 cu m/day/sq m) overflow
rate

Bio-Surf by Autotrol. Two
parallel paths with three shafts
and six stages in each, 515,500
ft2 (47,890 sg m) of media,

90 minutes retention and 1.94
gpd/sq ft (0.097) cu m/day/sq m)
hydraulic loading rate

Same as raw sewage pumps

2 rectangular, 2.75 hr detention
and 620 gpd/sq ft (25.3 cu
m/day/m2) overflow rate

2 baffled tanks, 35 min reten-
tion

1 fixed cover, 100,000 gal
(378.5 cu m) capacity with 15.5
days detention at design
loading, heated, mixed by gas
recirculation

1 floating cover, 100,000 gallon
(378.5 cu m) capacity with
supernatant discharge to raw
wastewater wet well

1 2,500 gallon (9.4 m3)
capacity

Adjoining sanitary landfill
site, 600' x 200" (183 m x 61 m)
without underdrains

2 tanks, each 2,600 gallons (9.8
cu m) capacity

96



clarifiers. Secondary effluent is chlorinated prior to

discharge to Lake Michigan.

Grit is manually cleaned from the grit chambers and disposed of
at a sanitary landfill. Settled primary and secondary sludges
are pumped to a primary anaerobic digester that is heated and
equipped with gas recirculation and mixing apparatus. Settled,
digested sludge from the secondary digester is withdrawn by tank
truck to sludge drying beds off-site. Dried sludge is disposed
of in a sanitary landfill. Supernatant from the secondary

digester is drained by gravity to the raw wastewater wet well,

INITIAL OPERATING EXPERIENCE

The operation of the plant was begun on March 1, 1974. At the
same time, an 1l8-month testing and shakedown program was begun
to monitor the performance of the plant and to make operational
improvements where necessary. During this period, wastewater
flows averaged 0.755 mgd (2,875 cu m/day) and were influenced
occasionally by sewer infiltration and inflows. At start-up,
wastewater temperatures averaged 45°F (7.2°C), then gradually

increased to the low 60's (°F) by mid-summer.

Influent BOD-5 concentrations ranged from 129 to 219 mg/l1 and
influent total suspended solids concentrations ranged from 101
mg/1l to 168 mg/l. The average influent BOD-5 and total
suspended solids concentrations for the test period were 164

mg/l and 132 mg/l, respectively.

97



The results of the initial 1l8-month test period are summarized
as follows:

Because the influent wastewater temperatures were quite
cold at start-up, it took 18 days before heavy sloughings
of biomass were observed and several months to achieve a
steady state operation.

During the last 12 months of the testing period (September
1974 through September 1975) with the addition of 70 mg/1
of alum and 0.8 mg/l of polymer, effluent BOD-5's were
generally less than 10 mg/l; effluent suspended solids
averaged 15 mg/l; and effluent total phosphorus con-
centrations were less than 1.6 mg/l.

In January 1975, design flow conditions were simulated for
two weeks by shutting down one of the parallel RBC paths
and one of the final clarifiers. The effluent BOD-5 for
this two-week test period averaged 19 mg/l, while the
average wastewater temperature was 47°F (8.3°C).

Because of low hydraulic loadings (1.0 to 2.1 gpd/ft2),
nitrification occurred; 50% to 60% reductions in ammonia
nitrogen occurred during the winter months and 85% to 95%
reductions occurred during summer months.

After one of the RBC paths was restarted in February 1975,
after being shut down for full scale tests, nitrifiers did
not re-establish dominant cultures on latter stages until
June, when wastewater temperatures approached 60°F
(15.6°C).

Excellent BOD-5, suspended solids and ammonia nitrogen
removals permitted reductions in effluent chlorine doses,
from 6-7 mg/l to 2-3 mg/l.

Recycling of secondary sludge through the primary clarifier
was required to thicken the combined sludges from 2% - 3%
solids to 4% - 5% solids content.

Slug releases of digester supernatant to the head end of
the plant were detrimental to overall nitrification
results, Controlled release of digester supernatant is
considered essential to achieve consistent ammonia
nitrogen reduction.

No significant differences were noticed in the digesti-
bility of sludges with or without alum addition. Phos-
phorus release, volatile solids reduction, or gas
production were not significantly affected by alum
addition. The average total sludge production was 0.83 1lb
of total solids per pound of BOD-5 removed. This figure
takes into account chemical sludge production.

98



The measured power usage by the rotating biological
contactor shafts ranged from 5.6 hp to 3.5 hp. The average
running horsepower per shaft was 4.2 hp.

PLANT PERFORMANCE (1976-1979)

The overall performance of the plant, subsequent to the 1l8-month
test program, is summarized in Table 4. The data covers the
period from January 1976 through December 1979. Table 5 shows a
comparison of plant performance under summer and winter con-
ditions. Data for these tables was obtained from the monthly

operating reports prepared by the plant operators.

This data shows that the plant is consistently removing over 90%
of influent BOD-5 even under winter conditions and at hydraulic
loading rates of between 1.0 and 1.4 gpd/ftz. Wastewater
strength is affected by increased infiltration and inflow during
warm weather months. During winter months, effluent BOD-5
concentrations increase as wastewater temperatures decrease to
lows of 45°F. Effluent dissolved oxygen concentrations are

consistently above 7 mg/l.

Effluent total suspended solids concentrations remained fairly
consistent throughout the period at an average of about 16 mg/l.
The hydraulic profile of the plant is such that secondary solids
are pumped twice prior to removal with settled primary solids.
The addition of polymer assists secondary sedimentation, and
lower suspended solids concentrations could probably be obtained
in the final effluent if flocculants were not disturbed by the

centrifugal pumps.

99



Table 4

Performance Summary

Parameter 1976

Flow (mgd) . 635
Hyd. Loading (gpd/sq.ft.) 1.23
BOD~5 (mg/1l)

-Influent 182

-Effluent 6

-% Removed 97%
TSS (mg/1)

-Influent 135

-Effluent 15
VSS (mg/1)

-Influent 111

-Ef fluent 8
Total Phosphorus (mg/1l)

-Influent

-Ef fluent 1.4

-% Removed 82%
Ammonia~N (mg/1)

=Influent

-Effluent

-% Removed
Eff. Dissolved Oxygen {(mg/l) 7.3
Raw Sludge Pumped (lb VSS/day) 576
Digester Gas Prod. (cu.ft./day) 4,307
Chemicals Used (lb/day)

-Chlorine 13

-Alum 435

-Polymer 1.5

100

Annual Averages - -
1977

. 725
1.41

143
7

95%

122
16

95

83%

15.5
3.5
77%

544
3,981

19
485

1978

.612
1.19

155
7

95%

139
17

112
38

8l%
17.4
2.1
512

3,954

12
365

1979

. 712
1.38

129
12
91%

118
16

92

15.9
2.0
87%

544
3,718

12
262



Table 5
Comparative Performance Summary

Winter vs Summer Operation

Average Winter Average Summer
Values 1/ Values 2/

Flow {(mgd) 0.530 0.726
dydraulic Loading (gpd/sqg.ft.) 1.03 1.41
Waste Temperature (°F) 46 64
BOD-5 (mg/l)

-Influent 181 128

-Effluent 10 9

-% Removed 94 93
TSS (mg/l)

-Influent 140 130

-Effluent 16 16
Total Phosphorus (mg/1l)

-Influent 5.8 4.7

-Effluent 0.8 1.0

-% Removed 86 79
Ammonia-N (mg/l)

-Influent 20.0 15.1

-Effluent 4.9 1.0

-% Removed 76 93
Effluent Dissolved Oxygen (mg/1l) 8.1 7.3

1/ From January, February, March, 1977 through 1979 reported data.

2/ From July, August, September, 1977 through 1979 reported data.

101



More than 80% of influent total phosphorus concentrations are
removed by the addition of alum (hydrated aluminum sulfate).
Plant operators attempt to maintain a liguid alum dosage rate
sufficient to provide 1.5 moles of aluminum to 1.0 mole of

influent total phosphorus.

The plant was not designed to accomplish nitrification.,

However, because it is currently operated at hydraulic loadings
of less than 2 gpd/ftz, nitrification does occur. Ammonia
analyses show that average influent ammonia concentrations of 16
mg/l to 18 mg/l are reduced to 2 mg/l to 4 mg/l through the
plant. As might be expected, less nitrification occurs during

winter months.

In 1979, an average of 710 pounds per day of sludge was pumped
to the primary digester with an average solids content of 3.7%
by weight. The volatile content of the sludge averaged 74% by
weight. Total sludge production, including chemical sludges,
averaged 1.14 pounds per pound of BOD-5 removed, or approxi-
mately 1,000 pounds per million gallons treated. Approximately
262 pounds per day of alum was added to remove an average of 2.6

mg/l of total phosphorus.

OVERALL OPERATIONS AND MAINTENANCE

The Gladstone plant is staffed by one superintendent and three
shift operators. The plant is manned 16 hours per day, five
days a week; eight hours per day on week-ends and holidays. The
superintendent also has the responsibility of the water

filtration plant, staffed by two operators. Most of the

102



operators are cross-trained to provide flexibility. All opera-
tors are state certified and operate shifts on a rotational

basis.

All laboratory tests are conducted according to "Standard

Methods", l4th edition.

Flows are measured weekly at the Parshall flume to check the
flow meter. The chlorinator, sampler, alum and polymer feeders

are regulated by the flow meter.

Secondary sludge is returned at least five times per day to the
primary clarifier to thicken the combined sludges from 2%-3% to
4%-5% solids content. The combined sludge is then pumped to the
primary anaerobic digester. Digesting sludges are monitored
weekly for volatile acid/alkalinity relationships and volatile
content. When the volatile percentage is less than 50% and the
supernatant shows excessive solids, sludge is hauled by tanker
to the drying beds. The digesters are cleaned and inspected at

three year intervals.

The RBC units are greased at the main bearings twice per week
with 5 to 6 shots of grease., The o0il in the chain casings and
speed reducers is changed yearly or more often if the oil should
become diluted with water. The walkways and the area around the
disks are scrubbed weekly. The tanks are drained and flushed
[...]
Ericsson, B. (1967): N&drsaltreduktion vid avloppsverk. Vatten, 23,

2, pp 92-102 (in Swedish).

Ericsson, B. (1975): Nitrogen removal in a pilot plant. J. Water
Pollution Control Federation, 47, 4, pp 727-740.

Ericsson, B., Mard, G. and Akesson, M. (1976): Drifterfarenheter
med biologisk nitrifikation vid Orebro reningsverk.
Vatten, 32, 3, pp 301-310 (in Swedish with an English
summary) .

Forsberg, C. (1977): Nitrogen as a growth factor in fresh water.
Prog. Wat. Tech., Vol 8, Nos 4/5, pp 275-290.

135



Forsberg, C. and Lindgvist, G. (1967): Experimental studies on
bacterial degradation of nitrilotriacetate, NTA. Vatten,
23, 4, pp 265-277.

Forsberg, C., Ryding, S.-0. and Claesson, A. (1975): Recovery of
polluted lakes. A Swedish research program on the effects
of advanced waste water treatment and sewage diversion.
Water Research, 9, 1, pp 51-59.

Grongvist, S. and Arvin, E. (1979): Simultanf&llning - erfaren-
heter och FoU-behov. Nordforsk-prosjektet: Drift av
renseanlegg, rapport 5 (in Swedish).

Grdngvist, S., Holmstr®dm, H., Hultman, B. and Reinius, L.-G. (1978):
Experiences and process development in biological-che-
mical treatment of municipal wastewaters in Sweden.

Prog. Wat. Tech., Vol 10, Nos 5/6, pp 701-713.

Hannerz, L. and Forsberg, C. (1975): Eutrofieringssituationen i
Sverige. Tionde nordiska symposiet om vattenforskning.
Nordforsk, Miljovardssekretariatet, Publ. 1975:1 (in
Swedish) .

Holmstr®m, H. (1977): Simultanfdllning och kontaktfiltrering vid
Bdlinge reningsverk. Swedish Water and Waste Water Works
Association, Rapport 1/77 (in Swedish with an English
summary) .

Hultman, B. (1973): Biological nitrogen reduction studied as a ge-
neral microbiological engineering process. In "Environ-
mental Engineering." G. Lindner and K. Nyberg (Eds.),

D. Reidel Publ. Co., Dordrecht, Netherlands, pp 264-275.

Hultman, B. (1978): Chemical precipitation in Sweden - Present
situation and trends in process improvement and cost
reduction. Paper presented at 2nd International Congress
of the Environment 4-8 Dec. 1978, Palais de Congrés,
Paris, France.

Isgdrd, E. and Ericsson, B. (1976): Chemical and biological sewage
treatment in Sweden. Effluent and Water Treatment Con-—-
vention, Manchester 1976.

Isgdrd, E. and Ericsson, B. (1978): A review of the Swedish situa-
tion in combined wastewater treatment. Paper presented
at "Colloque International 16-19 mai 1978, Traitement
combiné des eaux usées domestiques et industrielles."
Université de Liége - Section d"Environnement.

Johansson, K. and Karlgren, L. (1974): Tusen sjdar. Rapport fran

en inventering. National Swedish Environment Protection
Board, Publ. 1974:11 (in Swedish).

136



Kjdllman, A. (1975): Tvdtt- och diskmedel som né&drsaltkdlla. Tion-
de nordiska symposiet om vattenforskning. Nordforsk,
Miljdvardssekretariatet, Publ. 1975:1 (in Swedish).

Lindahl, P.E.B. and Melin, R. (1973): Algal assays of archipelago
waters. Quantitative aspects. OIKOS, 24, pp 171-178.

National Swedish Environment Protection Board (1968): Statsbidrag
till avloppsreningsverk. Meddelande V 5 (in Swedish).

National Swedish Environment Protection Board (1969): Experience
of chemical purification. Publ. 1969:10 E.

National Swedish Environment Protection Board (1970): Tviattmedel
som miljdproblem. Publ. 1970:4 (in Swedish).

National Swedish Environment Protection Board (1971): Dimensione-
ring av kommunala reningsverk (in Swedish).

National Swedish Environment Protection Board (1973): Utsl&pps-
kontroll vid kommunala avloppsanldggningar. Publ. 1973:
16 (in Swedish).

National Swedish Environment Protection Board (1977): Sewage treat-
ment in built up areas in Sweden as at lst January 1977.
SNV PM 911 E.

National Swedish Environment Protection Board (1979a): Water Pro-
tection in Sweden. Bulletin, SNV PM 1153 E.

National Swedish Environment Protection Board (1979b): Avlopps-
rening - tdtorternas avloppsférhdllande den 1 januari
1979. Meddelande 4/1979 (in Swedish).

Olsson, G. (1980): Automatic control in wasgewater treatment
plants. Trib. Cebedeau, Vol 33, N~ 436, pp 121-130.

Rodhe, W. (1978): Aktuella problem inom limnologin. Svensk Natur-
vetenskap, pp 55-107 (in Swedish).

Ryding, S.-0. (1978a): The significance of sewage effluent for the
hydraulic and nutrient loads on lakes. Prog. Wat. Tech.,
Vol 10, Nos 5/6, pp 907-916.

Ryding, S.~0. (1978b): Research on recovery of polluted lakes.
Loading, water quality and responses to nutrient reduc-
tion. Acta Universitas Upsaliensis, Abstracts of Uppsala
Dissertations from the Faculty of Science, 459.

Ulmgren, L. (1969): Drifterfarenheter fran nédgra reningsverk for
ndrsaltreduktion. Vatten, 25, 2, pp 140-145 (in Swedish).

137



Ulmgren, L. (1975a): Experiences and results from chemical pre-
cipitation of domestic waste water in full-scale
plants. Prog. Wat. Tech., Vol 7, Nos 3/4, pp 409-416.

Ulmgren, L. (1975b): Swedish experiences in chemical treatment
of wastewater. J. Water Pollution Control Federation,
47, 4, pp 696-703.

Weijman-Hane, G. (1968): N&drsaltreduktion. Vatten, 24, 2, pp 106~
111 (in Swedish).

138



ECONOMICAL AND EFFICIENT PHOSPHORUS CONTROL
AT A DOMESTIC-INDUSTRIAIL, WASTEWATER PLANT

Doris Van Dam

Wastewater Treatment Plant Superintendent
Grand Haven - Spring Lake, Michigan Sewer Authority

INTRODUCTION

In 1968, the Michigan Water Resources Commission (MWRC) issued
orders for phosphorus and other pollutant reductions to commun-
ities and industries whose wastes were being discharged to the
waters or tributaries of the Great Lakes by December 1972. The
MWRC adopted its standard from the Federal State Conference on
the pollution of Lake Michigan and its tributary basin held in

Chicago, Illinois in March 1968.

The response at Grand Haven and Spring Lake, Michigan, located
on the sandy coast where the Grand River enters Lake Michigan,
was to form a combined sewer authority and build a new central
treatment plant. The plant was designed not only to process
domestic wastes, but also to receive a substantial contribution
from the Eagle Ottawa Leather Co., a chrome and vegetable tan-
ner of 12,000 hides per week and a principal employer in the

Grand Haven - Spring Lake area. (Figure 1).

It is the purpose of this paper to discuss the special challen-
ges the merged waste flow posed to design and subsequent opera-
tion of the treatment plant. How concentrated side streams,

such as heat treatment supernatants, must be considered in over-

all plant efficiency is discussed. The techniques used to control

139



JueTd 3IusUEaa] IDIEM33ISEM
aye7 butadg - uaaRH puran T 3anbty4

A................H.u.d.vu.u.u....u.u.u.u.......u.w....u.....”....u.q.”.3.”.3.q.u.u....u.u.u.n...... AN
e, o e,

dLMM NVOIHDIW
3NV DNIHdS
-N3IAVH gNVHD : / ANV

N3AVH GNVHD

‘00 YIHLVIT
VAMV1LO-3719V3

I —C— TS

Sese st be ¢t e o o0 o0l
RO O N N S SSE

140



phosphorus at a very low cost are presented. A summary of sev-

eral years of plant efficiency and cost figures accompany the text.

BACKGROUND

The MWRC requirements called for an 80 percent removal of phos-
phorus for Grand Haven, Spring Lake, and the Eagle Ottawa Leather
Co., as well as combined maximums from all three sources of 1,126

pounds per day (511.2 kg) of BOD, and 30 mg/l of suspended solids.

At the time, Grand Haven, population 10,500, was served by an out-
dated primary treatment plant, Spring Lake, population 3,034, em-
ployed an overloaded Imhoff tank, and Eagle Ottawa Tannery efflu-

ent was simply screened before discharge to the Grand River.

To meet the requirements, the newly-formed joint district construct-
ed a single 5.0 mgd (18,925 cu m/day) activated sludge plant. The
plant went on line in November, 1973, and 1978-1979 average con-
tributions from the three sources were 2.1 mgd (7,759 cu m/day)

from Grand Haven, 0.4 mgd (1,476 cu m/day) from Spring Lake, and

0.8 mgd (3,179 cu m/day) from Eagle Ottawa (Figure 2 ).

Although tannery wastes have amounted to just 26 percent of treat-
ment plant flow, they represent 81 percent of total influent BOD,
and 80 percent of influent suspended solids. The tannery waste
contains in mg/l 60 sulfides, 34 chromium, 57 ammonia, 2911 COD,

and a total nitrogen as N of 106 (Figure2 ).

The treatment plant employs grit removal, phosphorus removal, pri-

mary clarification, activated sludge and chlorine contact; solids

are conditioned thermally prior to vacuum filtration (Figure 3).

141



(6L6T-8L6T) sOT3IsTaslDeARY) JUSNTIUT 7 oinbig

T/bu y¢

HOVIHAY XD

T/bu 90T

N TVYILOL

T/bw 1162 T/bu $0€T

T/bu 9,12 T/bw 61T

—

aoo SSs

T/bw LZT-6€ Z2°C1-€°L
AONVI 1D TONYI HA
T/bu £g T/bu 09
¥ I NOWWY gdIdINS

AINO ZXYHNNVL

Lep/u no 6LT'€)

T/bu 91zZT 8°0
(Aep/w nd gez‘6)

T/bu pe6 vz

aod asw

IW

‘AMVT ONIJdS-NIAVH ANVID

SHOVIHAVY ATIVHX

(YMYLLO-Z'IOVH)
XJANNVL

("IS-HD)
TYAIDINONW

142



JueTd ULW3EDIJ, A1d3EeMOISEeM

uebtyotw ‘oye1 butads - usaeH puead

*c aanbrg

3

INOI
T GNv1 YOLV¥INDNI suaL N aaianNeo SEININIIHL
Ol Hsv WNNJOVA TYWYIHL 39an1s
muoH:n
39ams
v CEITE SHNVL SUILIVID
INIIOTHD TYNI4 NOLLV¥IV AIVWINd

301031100
149

JOVYMIS MV

31SYM
ANINNVL

143



All domestic flow is comminuted prior to reaching the grit tank.
Eagle Ottawa wastes are screened at the tannery. Grit collected
on the bottom of a square, aerated-type grit collector is removed
by means of an air lift pump from the hoppered end of the tank.

Grit is washed by means of a mechanical inclined screw mechanism.

Ferrous sulfate for phosphorus removal is added to the total flow

in the rapid mix tank located in the grit building.

Air flocculcation is provided in the primary clarifiers for poly-

mer flocculation.

The plant includes three 60-foot (18.29 m) diameter, primary clari-
fiers, 200,000 gallon (757 cu m) capacity each. The three aeration
tanks have a total capacity of 1,700,000 gallons (6,434.5 cu m), and
and are equipped with duo-spargers and coarse bubble diffusion.

The aeration tanks are arranged so that the activated sludge pro-
cess can be operated in one of four modes: conventional, complete
mix, step aeration, or contact stabilization. Air is provided by
four centrifugal blowers, each having a capacity of 5,200 cubic

feet (145.6 cu m) per minute.

The three final clarifiers are the same size as the primaries, and
are equipped with suction-type sludge removal mechanisms. The chlo-
rine contact tank has been constructed to provide two separated tanks

with gates so that either tank may be isolated for cleaning.

Effluent water is used for lawn sprinkling, the incinerator scrubber,
filter belt wash, foam suppression, line flushing, thickener, and

chlorinators.

144



Return sludge pumps are 20 hp (14.914 kw), and can provide 100
percent return sludge capacity. Sludge from primary clarifiers
is drawn off from a sump at the center of the clarifier by means
of positive displacement pumps, and pumped directly to two 45-
foot (13.716 m) diameter, 20-foot (6.096 m) deep covered thicken-
ing tanks, with total capacity of 1,000,000 gallons (3,785 cu m),

or 28,000 pounds (12,712 kg) per day of solids.

After thickening, sludge is processed through a wet oxidation unit
where it is thermally conditioned at a rate of 68 gallons (257.38
liters) per minute. Sludge is first ground in one of two grinders
which are piped in parallel to insure operation if one is out of

service.

Air is supplied by a 50 hp (37.29 kw), 134 scfm (3.75 cu m/min)

@ 500 spig (35.15 kg/sq cm) compressor, and the sludge-air mix-

ture is pumped to reactor pressure of 306 psig (21.51 kg/sq cm) by

a high pressure positive displacement ram-type pump. The material
is fed through stainless steel heat exchangers to a stainless steel-
clad reactor. A steam boiler maintains reactor temperature at 3850F
(195.9°C). A standby boiler, and a second high pressure pump, pro-

vide backup capability.

Oxidized sludge is decanted in a separate tank and dewatered on
one of two cloth-covered, 370 ‘square foot (34.37 sq m) vacuum fil-
ters. When the incinerator is bypassed, sludge cake is hauled to

landfill or used on agricultural land.

Plant performance has averaged 96 percent BOD removal, 76 percent

COD removal, 96 percent suspended solids reduction, 88 percent

145



phosphorus removal, and chromium reduction of 96 percent (Figure 4 ).

SPECIAL PROBLEMS - LOCATION/ODORS

Inclusion of tannery wastes in the new treatment plant created con-

ditions which required special consideration from the very first.

Because the hair, lime and grease in tannery wastes tend to clog
sewer lines unless there is adequate sewer dilution or primary
treatment prior to discharge into sewers, plant siting became a
crucial decision. To minimize the anticipated difficulties in
moving tannery effluent over longer distances, the new treatment
plant was situated within the city limits of Grand Haven, immed-
iately spouth of the Eagle Ottawa plant. The location is in a semi=-
residential neighborhood, and special provisions for odor control

have had to be implemented.

In the original scheme, all usual odor-producing areas (grit and
screening building, decant tank, thickeners, vacuum filters) were
covered. The areas are vented and odors drawn off to the inlet

of the aeration blowers and solubilized in the mixed liquor.

Because 0of equipment failures and the tannery contribution, how-
ever, odor problems unforeseen originally have required extraord-

inary odor control techniques.

TREATABILITY

Treatability of the tannery-domestic waste mixture was a second
important question. Pilot studies verified the effectiveness of
the activated sludge method, provided the chromium content of pri-

mary effluent could be reduced to approximately 5 mg/l to avoid

146



6L-8L6T obeiasay
uotledT3trand juelgd TieI=2a0 ¥ 2anbtg

96 6£°0 Z° 1T 0

88 9°0 0°S a

96 6T A% 2 ss

9L 8e¢ 026 aod

96 9T 68¢€ KRep Sqos
TYAOWTT —1/bu T i/bu
% INANTAIT ININTANI

T ' EMVT 9NIYdS-NIAVH aNVdO

147



toxicity in the biological phase. This was achieved by blending
lime from the tannery's beamhouse to aid in the precipitation of
chromium hydroxide. The addition of sodium hydroxide to the tan-
nery waste prior to its combination with the domestic flow is also
possible. This has rarely been necessary, however, except for a
period during a strike when the tannery was operating with limited

staff and not using the beamhouse to full capacity.

Since the tannery wastes are discharged on a batch basis, with pH
ranging from 3 to 12, an equalization tank was incorporated into
the system to hold tannery efflyent and create an acceptable pH

level of 8.5 to 9.0.

In addition, the system is designed so that all tannery wastes
can be taken into one primary tank, exclusive of domestic wastes,

and treated separately, should that become necessary.

SIDESTREAM RECYCLE

A great deal has been said about the supernatant decant liquor
which is returned from thermally conditioned sludge to the treat-
ment plant. Sidestream treatment should be studied in light of
purpose and design of the total solids handling system and the

fate of solids throughout.

Let us deal with solids first. While thermal conditioning is high-
ly successful in making the difficult-to dewater sludge easily de-
waterable, it also solubilizes a portion of the raw suspended sol-
ids. At the same time, a relatively small amount, approximately 5
percent, of oxidation of volatile solids occurs, due to the addi-

tion of air in the thermal conditioning system.

148



Supernatant recycle, of course, is another concern. After condi-
tioning, the oxidized sludge flow enters the decant tank, where it
thickens before it is sent to the vacuum filter for dewatering.
The decant supernatant, a relatively clear liquid resulting from
the thickening process, is decanted and returned to the aeration
tanks for treatment. While its suspended solids concentration is
only, 2460 mg/l, its COD, BODg, and P concentrations are 22, 320
mg/1l, 9370 mg/l and 45 mg/l respectively, due to the solubilized
dissolved volatile solids. It constitutes the major biological
[...]
been isolated from wastewater treatment systems exhibiting high phosphorus
removal rates. Typical of these isolates are organisms of the genus Acineto-

(1)

bacter. ‘' The organisms of this genus have demonstrated the ability to take

162



up and release phosphorus as a function of the aerobic-anoxic cycle, while
in pure culture form. The interior of the cells have been characterized as
containing very large volutin (polyphosphate) granules while under aerobic
conditions. The size of these granules diminished as the culture was main-
tained in an anoxic environment. This indicates a transfer of phosphorus
from the volutin granules into solution. These particular organisms are so
abundant in activated sludge systems that the Water Research Centre Labora-
tory at Stevenage, England, has utilized pure cultures to simulate activated
sludge systems. These organisms are also obligate aerboes preferring Krebs
cycle intermediates and acetates as substrates for metabolism.

It is believed that the anoxic period of the PhoStirip process forces these
strict aerobes to undertake a sequential series of reactions which result in
their forming polyphosphate granules while in the aerobic period. This results
in a set of aerobic organisms that can compete more effectively with facultative
organisms in a cyclic aerobic-anoxic environment. The polyphosphate granules
within the cell may provide phosphorus and energy to convert ADP to ATP during
the anoxic period through the catalysis of the polyphosphokinase enzyme .2’3)
Substitution of polyphdsphate for ATP in biochemical reactions during anaero-
biosis is also possible. ) (A third potential pathway of phosphorus release
utilizing the phosphatase enzyme has not yet been delineated.)

In the first mechanism, conversion of ATP to ADP during the anoxic period
results in the release of phosphorus from the cell as well as providing a source
of energy. This enérgy is utilized by the obligate aerobes to continue some of

their metabolic functions. The fact that the addition of acetates increases the

163



rate of phosphorus release suggests an interaction between these organisms

and the facultative microbes present in activated sludge. Under anoxic condi-
tions, the facultative aerobes produce acetates which enhance the rate of phos-
phorus release by the oligate aerobes. When the sludge leaves the anoxic
environment and enters aerobic conditions, the ATP content within the cell

is low because the reaction of ATP—= ADP + P is a high rate reaction relative
to the formation of ATP from polyphosphates.

In the second, direct substitution mechanism, the energy of the poly-
phosphate~phosphorus bond is utilized in place of the ATP bond energy. The
phosphorus would be directly released to solution from the polyphosphate
molecule. If direct substitution is the major means of phosphorus release,
the above ATP to ADP reaction would also occur producing a low ATP/ALCP
ratio in the cell.

Under aerobic conditions, the sirict aerobes oxidize stored metabolites
and other substrates to provide energy to increase the ATP content of the cell.
After a very short time, the ATP/ADP ratio in the cell becomes high enough
to trigger the formation of polyphosphate via the reversible -polyphosphokinase
enzyme. This results in the formation of polyphosphate granules which are
stable storage products in an aerobic environment.

The performance of the PhoStrip process is consistent with the theory.
The theory implies a temperature dependency. In fact, an Arrhenius type
relationship has been established. This theory also indicates that the rate

of phosphorus release per unit mass of organisms is a function of the duration

164



of the anoxic period, as well as the quantity and activity of facultative
organisms. The activity of the facultative bacteria can be related to the
Food~to~Microorganism ratio (F/M) of the activated sludge system, while
quantity is related to the concentration of sludge in the stripper tank. Since
strict aerobes are implicated in the above theory, too long an anoxic period
relative to the aerobic period could cause the organisms to cease phosphorus
uptake. Experimentally determined operating limits for such a response do
exist., However, there is a broad spectrum of conditions under which good
performance has been established.

The finite capacity of these organisms for phosplorus storage results
inaloading requirement which must not be exceeded if a high degree of
phosphorus removal is to be achieved. Different activated sludge systems
have exhibited different maximum levels of phosphorus per unit mass of
MLVSS. This maximum P/VSS ratio has been observed to be a function
of the viable organism content of the volatile suspended solids. The P/
VSS ratio observed in efficiently operating PhoStrip Systems depends on the
phosphorus available in the feed, the maximum P/VSS ratio attainable,
and the environmental conditions presented earlier.

Ideally, all the phosphorus in the feed would be incorporated into the
cell mass and wasted from the system as biological sludge. This mode of
operation would eliminate the need for chemical precipitation facilities and
significantly reduce the operating cost of the process. However, there are

factors which prevent this from being realized in all but a few instances.

165



First, effluent quality is a function of the soluble and particulate phosphorus
content. Even if an effluent soluble P©4 level of == 01 mg/]l were achieved,
a 20 mg/l VSS in the effluent would limit the phosphorus to VSS ratio to << 0.05
in order to achieve an effluent < 1.0 mg PO4-P/1. Second, for a given P/
VSS level, a specific quantity of sludge must be wasted as dictated by phos-
phorus mass balances in order to remove enough phosphorus to achieve the
desired effluent. The amount wasted generally depends on the F/M (SRT) of
the system. In most cases a high degree of phosphorus removal could only be
achieved at very high F/M (low SRT) values because of the low P /VSS levels
necessary to satisfy effluent criteria as presented above. Third, bio-~chemical
sludges tend to release phosphorus when digested. If high P /VSS levels

are employed for phosphorus removal, large quantities of phosphorus could
return to the head end of the plant. This level of phosphorus return would
require a significant increase in sludge wasting unless some method of chemi-
cal precipitation were employed.

The PhoStrip System is normally designed for a phosphorus content of
0.03-0.04 1b. P/lb. VSS in the sludge in order to achieve effluents of less
than 1.0 mg PO4—P/1.A The phosphorus that is not removed through wasting is
precipitated from the supernatant stream leaving the stripper tank. The
relative amounts of phosphorus removed through sludge wasting and precipi~
tation depend on the F/M (SRT) of the activated sludge system and the BODjs /P

level in the wastewater. The ratio of phosphorus removal by precipitation to

166



the overall phosphorus removal can range from 0 to 0.9+. Each wastewater
will result in different values of this ratio depending on the design conditions

of the activated sludge system and the method of waste sludge disposal.

Chemical Precipitation of Phosphorus

Lime was chosen as the precipitant because of its pH functionality.
Unlike alum and ferric chloride, the gross quantity of lime required for pre-
cipitation of phosphorus in water is dependent only on the amount and alkalinity
of the water not the concentration of phosphorus. Further reduction in chemical
requirements can be achieved by precipitating phosphorus at lower pH levels
(8.5 - 9.0). At these pH levels, the stripper supernatant after lime addition
may typically contain 2-5 mg soluble PO4-P/1. A lowerphwillalsoresult in sub-
stantially less chemical sludge to be handled because less calcium carbonate
and no magnesium hydroxide are formed. The chemical sludge production will
be typically less than 50 percent of that produced at a pH = 10.5. This material

could be used as an agricultural fertilizer because of its high phosphate content.

FULL SCALE PERFORMANCE

The PhoStrip system has been demonstrated at two localities under full
scale conditions and 9 pilot plant locations, These two full scale plants

were Seneca Falls, NY and Reno/Sparks, Reno, Nevada.

167



SENECA FALLS, NY

The wastewater treatment facility at Seneca Fall, NY is an activated

sludge treatment plant with two trains and a total capacity of 3.5 MGD

3 .
(13,247 m™ /day). The plant consists of a bar screen, comminutor, two cir-
cularprimary clarifiers, twocompletely mixed aeration basins with mechanical
aerators, two rectangular secondary clarifiers and a chlorine contact chamber. The

The wastewater is largely domestic in character with a BOD of approximately

160 mg/1; total dissolved solids of 680 mg/]l and total phosphorus of 6.3 mg/l.
Conversion of the plant to the PhoStrip process was facilitated by the
fact that, at the time of the study, the raw wastewater flow was only 3800 m3/6
(1 mgd). This enabled the plant to handle the full plant flow through one of
the two reactor trains, thus freeing a primary clarifier to provide the anoxic
environment required for the return sludge to release excess phosphorus.
The tank providing this anoxic zone has been labelled the "stripper tank".
The use of a single train to treat the entire wastewater flow also permitted
the test to be run on a system that was much nearer the design hydraulic loading
for the Seneca Falls plant. The use of the primary clarifier as the stripper tank
was expeditious; however, it was significantly oversized relative to the waste-
flow entering the aeration basins. Table 1 presents a concise summary
of the data obtained during the first thirty days of operation at Seneca Falls.
It is evident from this table that substantial savings have been demonstrated.

The amount of lime has been greatly reduced since the supernatant from the

168



Table 1. Results of Phosphorus Removal Test

at Seneca Falls, N.Y.

Plant Flow, m3/d (mgd)
Return Flows, percent of raw flow:
Sludge to Stripper
Sludge to Aeration from Stripper
Supernatant to Primary Clarifier
Total Suspended Solids, mg/l:
Mixed Liquor
Sludge to Stripper
Sludge to Aeration from Stripper
Influent, mg/1:
BODsg
Total Phosphorus
Effluent, mg/1:
BODg
Total Phosphorus
Plant Performance:
BODS Removal, percent
Total Phosphorus Removal, percent
Lime Dose, Stripper Supernatant, mg/l of suFernatant

as CaO)
Lime Dose, prorated to mg/l1 of raw flow (as CaO)

169

3400 (0.9)

24
10
14

1,440
7,840
15,910

158
6.3

4

98
91
170
24



PhoStrip stripper is only fourteen percent of the incoming flow. Calculated on
the basis of the incoming flow, the lime dose would be 24 mg/! as CaO.

When compared to conventional lime requirements of 300-660 mg/l for post
precipitation to obtain the same total phosphorus effluent concentration of
less than 1 ppm (0.6 ppm), the savings are quite apparent. This represents
the period of operation during which the performance of the process was inten-
sively monitored. .The recycle flow rates presented are typical of a system
utilizing sludge thickening in the stripper tank to produce the phosphate-
enriched supernatant. The data on plant performance indicates that very high
removals of both BODs and phosphorus were achieved. The lime dosage is

reflective of the chemical requirements anticipated for many full scale systems,

RENO/SPARKS, RENQO, NEVADA

The Reno/Sparks facility is designed to process an average flow of
76,000 m3/d (20 mgd) and discharges into the Truckee River. The system con-
sists of an aerated grit chamber, three primary clarifiers, three activated sludyge
trains and three secondary clarifiers. The PhoStrip System initially operated
by Kennedy Engineers, San Francisco, California, on one third of the total av=-
erage plant flow (25,000 m3/d) by using the sludge recycle option of operation
(Figure 2). In this option, the stripperis operated in a thickening mode and a
portion of the stripper underflow is recycled back to the stripper feed. The rea-
son for recycling the underflow is to increase the supernatant phosphorus by mix-
ing high P/low P streams. (This mode of operation produced an elutriation effi~

ciency of approximately 38%, where elutriation efficiency, E, is defined as the

170



Wastewater Primary econdary Effiuent
Clarifier Aeration Clarifier
/ Direct Recycle
Stripper Stripper
Supernatant ' Feed ‘ Waste
———
Y=< = Sludge
Stripper
Waste
Sludge Sludge
Chemical Recycle
P ad

Stripper Return

Figure 2. Sludge Recycle Option

171



amount of phosphorus removed by the stripper overflow per day divided by the

- amount of phosphorus released in the stripper per day. )

On June 25, 1975, Union Carbide Corporation began its evaluation of the
PhoStrip process on the full scale plant at Reno/Sparks, Nevada. A set of
conditions was established on the full scale (Table 2)-and the system was
allowed to come to steady state. After steady operating conditions were
achieved, a period of intensive evaluation followed, Table 3 presents the
results of analyses performed at Reno/Sparks during this phase. Figures 3 &

4 present the influent and effluent phosphorus levels during the testing period

and their variation with the flow to the plant. The system demonstrated excel~-
lent effluent quality in all respects, and as evident in the figures, total phos-
phorus levels were consistently 1 mg/l or less.

In an effort to improve the elutriation efficiency a low phosphorus elutria-
tion (LPE) modification was employed. The cross sectional area requirement
for the stripper as dictated by the limiting-flux theory is reduced relative to the
sludge recycle system. Since the primary clarifier (stripper tank) at the Reno/
Sparks plant had a fixed cross-sectional area,the solids flux considerations
indicated that two-thirds of the plant flow (50,000 ma/d) could be treated
with the available area. As a result, the system was modified according to
Figure 1, which was referred to earlier. Table 4 presents the operating condi~
tions for this two week test period (Jan. 18-30, 1977) and Figure 5 graphically
displays the influent and effluent phosphorus concentration. Again, the efflu-

ent total phosphorus levels were usually 1.0 mg/] of phosphorus or under.

172



Table 2. Operating Conditions for the Phostrip
Sludge Recycle System - Full Scale Testing

at Reno/Sparks, Nevada (9/13/75-9/27/75)

Time
Weighted
Parameter Minimum Maximum Mean
Flow Rates hn3/day)
Feed, (Q) 14,690 25,060 22,460
Recycle to Stripper (Ry) 5,180 7,340 6,830
tripper Underflow (Rg) 2,330 4,150 3,630
Siripper Supernatant ° 2,850 3,200 3,110
Recirculation Rate (Rj) 4,230 2,420 2,850
Waste Sludge Rate 639 639 639
Aeration Time, Hr. (based on Q) 10.2 6.0 7.1
Anoxic Period, Hr. (based on R3) 16. 9.4 11.0
MLSS, mg/1 - - 1,150
MLVSS, mg/1 - - 900
R;SS, mg/1 3,060 4,620 4,230
R1VSS, mg/1 2,480 3,740 3,420
R3SS, mg/1 9,620 9,120 9,250
R3VSS, mg/1 7,700 7,309 7,340
TSS Stripper Supernatant, mg/1 65 90 84
VSS Stripper Supernatant, mg/1 50 69 64
D.O., End of Aeration, mg/1 - 1.5 (0.7-2.2) -
D.O., Ry, mg/1 0.4 0.7 0.6
D.O., Rz, mg/1 0.3 0.3 0.3
pH, End of Aeration Basin - 7.0 -
PH, Ry 6.8 6.8 -
pH, R 6.4 6.4 -
pH, Stripper Supernatant 6.6 6.5 -
Temperature, °C 23 23 23
F/Ma (kg COD/day/kg MLVSS) - - 0.96
Clarifier Overflow Rate, m/day 22.4 38.2 34.3
Clarifier Blanket Level, ma 0.08 0.09 .09

173



Table 3. Analytical Results for the Phostrip
Sludge Recycle System Full Scale Testing
at Reno/Sparks, Nevada (9/13/75-9/27/75)
Flow
Weighted
Parameter Minimum Maximum Mean
COD, mg/1
Influent 187 266 253
Effluent 40 37 37
Total Suspended Solids, mg/1
Influent - ~ 113
Effluent 19 13 13
Effluent Volatile Suspended Solids,mg/1 13 10 10
Total Phosphorus, mg P/1
Influent 9.6 9.1 9.2
Effluent (ortho) 1.0 (.3) 0.8 (.4) 0.8 (.4)
Stripper Supernatant 44 41 42
Stripper Underflow 257 240 247
Filtered Stripper Underflow 67 55 58
Filtered Aeration Effluent (ortho) - - (.04) -
Secondary Clarifier Underflow 104 161 113